
Desalination and Water Treatment
www.deswater.com
1944-3994 / 1944-3986 © 2009 Desalination Publications.  All rights reserved.

10 (2009) 1–20

* Corresponding author.

Presented at EuroMed 2008, Desalination for Clean Water and Energy Cooperation among Mediterranean Countries of Europe and the
MENA Region, 9–13 November 2008, King Hussein Bin Talal Convention Center, Dead Sea, Jordan.

Ultrafiltration pretreatment to reverse osmosis for seawater desalination — 
three years field experience in the Wangtan Datang power plant

Markus Buscha*, Robert Chub, Udo Kolbec, QinQin Mengd, SiJi Lid

aDow Deutschland Anlagen GmbH, Post Box 20, 77834 Rheinmünster, Germany
Tel. +49 7227 91-3751; email: mbusch@dow.com
[...]
pretreatment, ideally side-by-side to a CPT system. The 
RO data for such an assessment should include including 
all the parameters mentioned above, energy consumption 
(or pressure), membrane replacement, flux, recovery, 
cleaning frequency. 

Large scale plant experience is limited, and most 
knowledge is based on pilot trials. A look at the litera-
ture reveals that, pilot studies were often carried out and 
evaluated by independent institutions, which neutrally 
evaluated various pretreatment technologies side by side. 
In most cases, the reported work focused on pretreat-
ment with little attention given to the SWRO process or 
integrated technologies. 

For example, a limited look at the recent 2007 Interna-
tional Desalination Association conference’s ultrafiltration 
papers [2–16] reveals that there are a few studies that 
have reported downstream process information and are 
site specific [6,13]. The vast majority of papers focus only 
on the UF process performance, and not the integrated 
system with RO data.

The lack of SWRO section performance after UF 
systems, especially in larger scale plants, presents a true 
bottleneck in accelerated development of ultrafiltration 
pretreatment to SWRO. With three years operational 
experience of the dual UF–SWRO system, Wang Tan 
power plant is one of the longest running SWRO plants 
with ultrafiltration pretreatment. It therefore offers the 
unique opportunity to learn about the integrated system, 
considering both UF and SWRO performance. This paper 
complements our previously published paper about the 
plant [17] and provides a detailed review of three years 



 M. Busch et al. / Desalination and Water Treatment 10 (2009) 1–20 3

of operation of the dual UF-SWRO system at WangTan 
facility. The paper aims at presenting all, positive and 
negative, aspects of the combined system in an objec-
tive and open manner, in order to help accelerating the 
development of this application.

2. The dual membrane system at Wang Tan power plant

2.1. Introduction to the WangTan DaTang power plant

The WangTan DaTang power plant is a fossil power 
plant with 2 × 600 MW capacity. A picture of the plant in 
shown in Fig. 1.

The plant is located in JingTang port in HeBei prov-
ince, in the Northern part of China, next to TangShan city. 
It supplies HeBei region and TangShan city with energy, 
but during the Olympic Games also supplied BeiJing. 

The plant uses industrial and boiler make-up water 
and construction phase 1 which has been implemented 
is designed to provide 300 m³/h SWRO permeate (part 
of it being used as industrial water) and 210 m³/h BWRO 

Fig. 1. Wang Tan Da Tang power plant.

permeate, which is being converted by ion exchange (IX) 
to boiler make-up water. 

City water is one of the supplies to the plant, however 
water resources are limited, and it was not possible to 
satisfy the water need of the power station exclusively 
with city water. Therefore the Wang Tang power plant 
decided to divert seawater from the Bohai Sea, for use 
as the raw water source. The geographic location of the 
plant and its raw seawater supply are shown in Fig. 2. 

The water is captured from the Bohai Sea via a chan-
nel and pond system. The intake situation is shown via 
satellite picture in Fig. 3. A larger channel (roughly 500 m 
width, see top right in Fig. 3) drives the seawater to a 
smaller channel (roughly 150 m width), from where the 
water is capture in a lagoon (center of Fig. 3). 

Land photos showing the intake situation are shown 
in Fig. 4.

2.2. History of the plant

At the time of building the plant, it became clear that 
the only option to supply sufficient water at appropriate 
quality was a multiple pass seawater desalination system. 
However, the raw water quality posed a challenging 
condition for desalination treatment. The sea has high 
turbidity that fluctuates greatly with wind and tides. 

Additionally, the raw seawater temperature ranges 
from 0°C to 27°C for winter and summer respectively. 
The raw water temperature range made design of the 
membrane system and optimizing operations more dif-
ficult. To reduce the temperature range, it was decided 
to operate the desalination plant on seawater that was 
first passing through the condenser, and hence heating 
up by roughly 5°C. The temperature curves of the raw 

Fig. 2. Geographic location of WangTan DaTang power plant.

 



4  M. Busch et al. / Desalination and Water Treatment 10 (2009) 1–20

Fig. 3. Satellite picture of intake channel and pond.

Bohai Sea water and the condenser heated seawater are 
shown in Fig. 5

Therefore DOW™ UF membranes were pilot tested in 
parallel to conventional media filtration, to assess perfor-
mance and potential advantages of using ultrafiltration 
membranes for sea water desalination pretreatment and 
to aid design and identify operating parameters. 

UF membranes were proven to significantly reduce 
the turbidity despite the fluctuation in feed water qual-
ity. During the seven month testing period the turbidity 
ranged from 20 to 100 NTU. The feed water turbidity 
could vary as much as 20 NTU during one day of testing. 
The DOW UF permeate was consistently below 0.3 NTU 
and a Silt Density Index (SDI) of 3.0. 

Fig. 4. Land picture showing the intake situation.

In addition to the pilot results, the main arguments 
for using ultrafiltration pretreatment in SWRO desalina-
tion have been cost savings of the dual system of UF and 
SWRO (given high land costs) and consistent filtrate qual-
ity compared to conventional media filtration systems. 

Based on these arguments, Dow™ UF technology 
from Dow Water Solutions was selected as pretreatment 
to the SWRO operation. Downstream of the SWRO, a 
BWRO and IX using FILMTEC™ membranes, also from 
Dow Water Solutions.

2.3. Treatment process design

The plant was originally planned to treat 1,200 m³/h 



 M. Busch et al. / Desalination and Water Treatment 10 (2009) 1–20 5

-5

0

5

10

15

20

25

30

35

Mar-
07

Apr
-07

May
-07

Ju
n-0

7
Ju

l-0
7

Aug
-07

Sep
-07

Oct-
07

Nov
-07

Dec
-07

Ja
n-08

Fe
b-0

8

Mar-
08

Apr
-08

Month

Te
m

pe
ra

tu
re

(C
)

0.0

5.0

10.0

15.0

20.0

25.0

30.0

35.0

Oct-
05

Dec
-05

Feb-06

Mar-
06

May
-06

Ju
l-0

6

Aug-06

Oct-
06

Nov-0
6

Ja
n-07

Mar-
07

Apr-0
7

Ju
n-07

Aug-07

Sep
-07

Nov-0
7

Ja
n-08

Feb-08
Apr-0

8

Operating Time

Te
m

pe
ra

tu
re

 (°
C

)

Fig. 5. Temperature of raw seawater (left) and after condenser adjustment (right).

of raw seawater, installed in two construction phases, a 
first one of 800 and a second phase of 400 m³/h. Based on 
this input, it could produce 450 m³/h SWRO permeate and 
315 m³/h of BWRO permeate. BWRO permeate is fed to 
an IX unit, which provides high purity water for boiler 
make up supply. 

The plant uses the separation component technology 
from Dow Water Solutions in the most critical unit opera-
tions of UF, SWRO and BWRO. The unit process design 
information is shown in Table 1.

Construction phase 1 was implemented in 2005. In 
2006, after successful commissioning of phase 1, it was 
determined that it was possible and cost-effective to sub-
stitute half of the capacity by the lower cost city water, of 
which excess capacity became available. 

Therefore the plant only produces roughly 400 m³/h 
of ultrafiltrate, and 130 m³/h of SWRO permeate. Due to 
this reason, the operation mode that was chosen strongly 
differs from the design: typically only one of the SWRO 
trains operates, while all UF units continue to operate at 
half the flux rate. Obviously, since there is currently no 
need to identify additional water resources and signifi-
cant spare capacity is available, the expansion has been 
canceled.

A detailed process flow schematic is shown in Fig. 6.
Chlorine (NaOCl) is added from an electrolysis bath at 

a free chlorine concentration of 1 ppm, to control biofoul-
ing in the disc filter and ultrafiltration. Then the water is 

Table 1
System information on unit operations in Wang Tan

Unit operations Total capacity (m3/h) Capacity per skid (m3/h) Number of skids Component installed

Disc filter 800 (+400) 400 2 (+1)
UF 840 (+360) 120 7 (+3) DOW SFP-2660 UF Module
1st pass SWRO 300 (+150) 150 2 (+1) FILMTEC SW30HR LE-400i
2nd BWRO 210 (+105) 105 2 (+1) FILMTEC BW30-400

Numbers in brackets indicate a possible future expansion in construction phase 2

fed to a disc filter, which is used to filter large particles 
and prevent irreversible damage to the UF membrane. 
The disc filter (supplier: Amiad), with a 150 µm pore size, 
using automatic wash at an hour intervals and a design 
turbidity of 15 NTU.

Despite the high turbidity and chemical oxygen de-
mand (COD) levels, a coagulation step is not used for 
pretreatment. A coagulation unit was designed and built, 
however it is not being used by the end-user. The reasons 
for avoiding this process step are:
1. Despite not using chemically enhanced backwash 

(CEB), and despite very infrequent (yearly) clean-in-
place (CIP) operations in the UF unit, coagulation is 
not needed to maintain the (50% lower than designed) 
UF capacity.

2. The low chemicals approach (no coagulation, no 
CEB, very infrequent CIP) reduces chemicals cost and 
chemical waste and sludge disposal problems and 
provides ease of operation and a higher safety level.
 
The ultrafiltration system includes seven skids each 

with sixty DOW SFP 2660 UF modules. After the UF pro-
cess, a break tank is used to collect UF permeate water for 
backwash supply to the UF system and balance flow to 
the RO system. More details on the UF unit are described 
in the following section.

Before the SWRO unit operation, sodium metabisulfite 
(SMBS, chemical formula NaHSO3) is used to remove re-



6  M. Busch et al. / Desalination and Water Treatment 10 (2009) 1–20

sidual NaOCl in the UF filtrate water. An anti-scalant (CP 
101) is added to prevent RO membrane scaling. Caustic 
soda is added to control pH in the RO feed. 

The cartridge filters (5 µm polypropylene filters with 
60 m3/h capacity each) provide additional protection to 
the SWRO high pressure pumps and membranes. 

In the seawater section, turbo chargers from PEI are 
used, model HTC AT1800, with an efficiency in the range 
of 70–75%. 

A portion of the 1st pass SWRO water is used for other 
industrial purposes. The remaining water goes through a 
2nd pass BWRO and IX treatment for boiling water make.

A photo of the main process room shows the 7 UF 
and 2 SWRO trains that were built in construction phase 
1 (see Fig. 9: UF (left) and SWRO trains (right).

2nd Pass RO 
(BWRO)

UF TankUF Tank

NaOCl NaHSO3 Antiscalant

Seawater 
(Open Intake)

Automatic 
Rinse Filter

UF

1st Pass RO(SWRO)

Energy Recovery 
Device

SWRO
Tank

SWRO
Tank

HP PumpCartridge
Filer

Cartridge 
Filter

HP Pump Ion Exchange Bed

Brine 
Discharge

Return to 
UF Tank

Booster 
Pump

Booster 
Pump

Boiler Make-up 
Water

Industrial Water

NaOH

Fig. 6. Treatment system process flow schematic.

Fig. 7. Disc filter and cartridge filter.

3. Ultrafiltration operations and performance 

3.1. UF feed and product quality characterization

Water samples were taken at different times within 
the 2 years of operation and performed by various labs 
including the Wang Tan power plant laboratory, Dow 
Biocides Shanghai, and the Nalco Analytical Lab, in 
Jurong Singapore. Data was routinely collected during 
the first year of operations and less frequently after that.

Consistent long-term feed and product quality charac-
terization proved to be challenging, due to the lack of local 
certified laboratories, and the inconvenience of bringing 
water samples from the remote location to a water lab in 
BeiJing or ShangHai. Nevertheless an attempt was made 
to better describe the feed and product water quality.

Fig. 8. Feed pump and turbocharger.



 M. Busch et al. / Desalination and Water Treatment 10 (2009) 1–20 7

Fig. 9. UF (left) and SWRO trains (right).

3.1.1. UF feed quality

The UF system was designed for a maximum feed 
water turbidity of 50 NTU. The average water quality 
conditions for the raw water diverted from the bay area 
of the Bohai Sea and fed to this plant, estimated from a 
sampling program in the early phase of operation (late 
2005, early 2006), are shown in Table 2. 

It can be seen that turbidity, iron, silica and phosphate 
do not seem too high, but total suspended solids reading 
is high, so this means a relatively high colloidal fouling 
tendency. The measurement of organics (oil, TOC, COD) 
indicate high potential for organic fouling. The COD/TOC 
ratio* of 1.6 is relatively low, compared to a typical ratio 
of 2.5–3.3 in most waters [18], which means that organics 
in this water display high degree of oxidation. A water 
sample taken in January 2008 showed turbidity of 35 NTU 
and a TOC of 7.1 mg/L. TOC seems very reasonable, but 
turbidity seems much higher than the sampling form the 
early operation period.

In addition to the early sampling program and the 
2008 sample, an online turbidity instrument was used. 
Turbidity is monitored on the feed flow to the UF skids 
and on the composite from the operating skids. UF per-
meate turbidity is not measured from individual skids. 
Turbidity is used routinely to monitor the UF system 
performance. The data is shown in Fig. 10. In the left chart 
a longer period is shown, when an online instrument was 
feeding data to the plant PLC. In the right chart, a period 
of 15 days at the end of the operation period is shown, 
in which a service engineer collected data with a hand 
held turbidity meter.

Table 2
Raw water analysis (average)

Parameter Avg. raw water Maximum

Turbidity, NTU 4.3 6.8
TSS, mg/L 60 220
Temperature, °C 14 25
pH 8.1 8.4
Fe2+, µg/L 20 40
Fe3+, µg/L 60 160
Total silica, SiO2, mg/L 22 64
Total phosphorous, P, µg/L 20 90
TDS, mg/L 36200 36800
Oil, mg/L 1.2 3.2
TOC, mg/L 3.6 7.3
COD (K2Cr2O7), mg/L 5.7 10.0

* This parameter describes the degree of oxidation, or oxygen 
content of organic matter. Lowest COD/TOC ratio is 0.7 for 
oxalic acid, and highest ratio is 5.4 for methane. 

In the left chart, it can be seen that during the first 
year of operation (November 2005–August 2006), the 
online instrument indicates a wide scatter (20–100 NTU), 
while in the second year (August 2006–August 2007), the 
instrument shows a stable value of 100 NTU. It is unclear 
if the data indicates a wide variation of feed water com-
position or if this is a sign of unreliable instrument. For 
the 2nd year, the instrument is calibrated to a maximum 
feed turbidity of 100 NTU and readings of >100 NTU are 
reported as 100 NTU. Overall it seems that the data in the 
left chart is not as reliable. 

In the right chart, data was collected in a 15 day pe-
riod at the end of the operation period. Turbidity ranges 
between 3 and 10 and the average is 6 NTU. 

If the data for the original sampling program from 
2005/2006, the 2008 sample, and the online instrument 



8  M. Busch et al. / Desalination and Water Treatment 10 (2009) 1–20

data are combined, then it seems likely that feed turbidity 
is higher than the originally assumed 4 NTU.  

3.1.2. UF product quality

The water quality requirements from the UF system 
were turbidity <1 NTU and SDI <3.0. Product turbidity 
results are shown in Fig. 11. In the chart to the left, UF 
product turbidity was measured with the same online 
instrument that showed the above described inconsis-
tent results for the feed turbidity. The data shown in the 
graph to the right were collected by a service engineer at 
the end of the operation period using a well calibrated 
hand instrument. 

During start-up and commissioning some very high 
product water turbidity levels were observed, which then 

0

10

20

30

40

50

60

70

80

90

100

Oct-05 May-06 Nov-06 Jun-07

Fe
ed

 tu
rb

id
ity

 [N
TU

]

0.00

1.00

2.00

3.00

4.00

5.00

6.00

7.00

8.00
[...]
reduced water demand, which has previously been de-
scribed. In the case of the RO system only one train was 
operated. 

0

50

100

150

200

250

0 50 10
0

15
0

20
0

25
0

30
0

35
0

40
0

45
0

50
0

55
0

60
0

65
0

70
0

75
0

80
0

85
0

Operating Time (days)

Pe
rm

ea
te

 F
lo

w
 (m

3/
hr

)

Fig. 20. RO permeate flow over time.

Fig. 21 shows the flux in the SWRO section. It can be 
seen that flux was between 9.5 and 16.5 L/h/m², and data 
is a bit skewed due to a lower flux at start-up. The median 
flux was 14.5 L/h/m². 

Based on an evaluation with the ROSA (Reverse Os-
mosis System Analysis) program, it seems that fouling 
factor after cleanings was 1.0, while on average it was at 
0.8. This means that even the very rare cleanings were 
capable of restoring new membrane performance on 
this difficult water. This can be contributed to the use of 
ultrafiltration as a pretreatment to the SWRO membranes, 
to the reliable performance of DOW ultrafiltration mem-

0.0

2.0

4.0

6.0

8.0

10.0

12.0

14.0

16.0

18.0

20.0

0 50 10
0

15
0

20
0

25
0

30
0

35
0

40
0

45
0

50
0

55
0

60
0

65
0

70
0

75
0

80
0

85
0

Operating Time (days)

Pe
rm

ea
te

 F
lu

x 
(L

/h
/m

²)

Fig. 21. Permeate flux in full scale plant.



 M. Busch et al. / Desalination and Water Treatment 10 (2009) 1–20 15

branes, and to the reliable design and performance with 
FILMTEC™ SWRO membranes.

Pressure drop is shown in Fig. 22. It can be seen that 
pressure drop after cleanings was in the range of 1–1.5 bar, 
while at maximum and before cleaning it reached 2.5–3.0 
bar. Average pressure drop was 1.7 bar. ROSA predicted 
pressure drop is 1.6–1.9 bar (depending on feed flow and 
temperature). This means after cleanings pressure drop 
was lower than expected, while shortly before cleanings 
it was higher. On the average, pressure drop was within 
the expected interval.  

Permeate TDS was on average 180 ppm as compared 
to predicted 145 ppm in the average conditions, hence 
roughly 25% higher than projected by ROSA. This is still 
within expectation of the plant operators, but is contrary 
to the observation that a lot of systems using FILMTEC™ 
SWRO membranes show better permeate salinity than 
projected.

In the Wang Tan case, advanced analysis of the SWRO 
elements was carried out, to improve the understanding 
of the effect of ultrafiltration pretreatment. Tests and 
autopsies indicated that the returned SWRO elements 
were indeed relatively clean, compared to a conventional 
pretreatment of open intake feed. Gas chromatography–
mass spectrometry analysis after extraction, and X-ray 
fluorescence indicated signs of limited oxidative damage. 
A potential damage might explain the increase in SWRO 
permeate salinity, which is unexpectedly 30% higher than 
predicted by ROSA. 

It was unclear, if a potential oxidative damage might 
have occurred close to start-up, when chlorine was still 
used in the chemically enhanced backwash (CEB), or 
if it had occurred due to an upset in the chlorination 
/ de-chlorination system, or due to chlorine use in the 
backwash. In theory, the SMBS dosing point before the 

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

4.0

4.5

5.0

0 50 100 150 200 250 300 350 400 450 500 550 600 650 700 750 800 850
Operating Time (days)

Pr
es

su
re

 d
ro

p 
(b

ar
)

Fig. 22. RO Pressure drop vs. operating time.

SWRO should have mitigated moderate chlorine doses 
in the feed. This observation suggests that more research 
should be done on the potential downstream effect of 
chlorine used in UF operation, and on identifying op-
tions to mitigate or eliminate this need. Vial et al. [19] 
had presented a backwash protocol, where chlorine was 
dosed only in the first half of the backwash, which en-
sured a significantly lower chlorine concentration in the 
UF fiber product section before return to operation (and 
hence feeding the RO). As described previously, it was 
decided eliminate the chemically enhanced backwash 
(and related chlorine use) and replace this cleaning step 
with a clean in place (CIP) operation every 8 months. This 
reduced the risk of a potential negative downstream effect 
of CEB operations.

In the three years of operation studied, normalized 
flow was stable between 150 and 200 m3/h. To sustain the 
stable productivity, only 3 cleanings were necessary in the 
SWRO, one after a start-up problem, after 350 days and 
after 700 days. Only 2 vessels (14 elements of the installed 
504) have been replaced (based on Dow wish, in order to 
do element analysis of returned elements in the Dow labs, 
and to free up the vessel for pilot testing) within the three 
years since start-up, hence the replacement rate amounts 
to a very low 1% per year.

4.2. Pilot trial with internally staged design (ISD) using 
FILMTEC™ SW30ULE-400i

Pilot trials were started mid 2007, using Dow’s 
11,000 gpd high productivity seawater membrane 
FILMTEC™ SW30ULE-400i in internally staged design 
(ISD) configuration (1 element SW30HR LE-400i, 
1 SW30XLE-400i, 5 SW30ULE-400i). This concept relies 
on enabling higher average flux by a better balance of 



16  M. Busch et al. / Desalination and Water Treatment 10 (2009) 1–20

individual element flux and recovery. This controls 
concentration polarization and minimizes fouling despite 
higher flux operation. 

On 20 June 2007, the test vessel with internally staged 
design was started up. Between 20 June 2007 and 19 
March 2008, 6 plant visits were made and data from the 
test vessel collected. This data is shown in Fig. 23.

The flux rate of the vessel with 7 elements is shown 
in the following Fig. 24.

The performance in the ISD test vessel, with 4.5–6 m³/h 
permeate flow and 220–400 µS/cm permeate conductivity 
compares favorably to the performance of the average 
SW30HR LE-400i vessel which produces on average 
3.5  m³/h at 350–400 µS/cm. Unfortunately it was not pos-
sible to measure feed flow or concentrate flow in the ISD 
test vessel, or to take a concentrate sample. Therefore it 
was not possible to assess recovery in this vessel, which 
limits the analysis by ROSA. Due to the lack of recovery 
data, a detailed analysis of the ISD vessel is not possible 
and only a range estimation can be made. The fouling 
factor is definitely larger than 1, and the conductivity is 
at ROSA prodiction or slightly better.

Fig. 23. ISD vessel performance in Wang Tan.

15

16

17

18

19

20

21

22

23

24

0 2 4 6 8 10 12 14 16

Observations (Jun 2007-Feb2008)

Pe
rm

ea
te

 fl
ux

 (L
/h

/m
²)

Fig. 24. Flux in the ISD test vessel.

It can be said that the ISD design was definitely 
performing very stable over the operation period, at 
very high flux of 18–23 and on average 20 L/h/m². After 
9 months of operation, the test vessel has been producing 
consistently 5–6 m³/h permeate at 300–400 µS/cm, hence 
roughly 150–200 mg/L TDS. These preliminary results 
indicate that operation at 20 L/h/m² and possibly beyond 
is sustainable, when ultrafiltration pretreatment and in-
ternally staged design approach are used in combination. 

This is very promising and suggests the potential for 
significant cost savings downstream of a pretreatment 
system using DOW™ ultrafiltration membranes. Com-
pared to a conventional design of an open intake seawater 
feed, 10% higher flux could be obtained in the SWRO from 
the ISD concept, and 20% more flux when ultrafiltration 
pretreatment is applied. The synergistic nature of both 
concepts could cause a drastic reduction of SWRO unit 
cost in the future. However, the pilot tests with the ISD 
design will need to be continued and evaluated in more 
detail, to confirm these very positive preliminary results.

 

5. Summary and conclusions

Three years of operation data for both UF and SWRO 
section of an industrial scale plant are presented. This 
enables a thorough assessment of the long term gains of 
UF pretreatment technology 

Despite the high and fluctuating feed turbidity and 
water temperature, and despite low chemical operation 
approach (no coagulation, no CEB), the DOW Ultrafiltra-
tion Modules were able to manage these challenges and 
produce desirable feed water for the Wang Tan power 
plant. No UF module replacement has been done to date. 
The only pretreatment required for the DOW UF modules 
is a disc filter. This enables the elimination of coagula-
tion, sedimentation or media filtration unit operations, 
which is a tribute to the outside-in flow configuration of 
the UF module.

For the UF operation, a low flux, low chemical, low 
maintenance approach was used and coagulation and 
chemically enhanced backwash eliminated, CIP done only 
yearly. After 3 years of operation, it was still possible to 
restore full permeability of returned modules in the lab, 
which was further confirmed by optical inspection of the 
cleaned fibers after module autopsy. While running at low 
flux requires more UF modules, and the very low CIP 
frequency requires slightly higher energy consumption 
due to the estimated 0.3 bar higher TMP, this approach 
minimizes chemicals use, sludge and spent solutions 
disposal, maintenance and safety problems. Therefore 
this concept represents a somewhat unique but possibly 
interesting approach. 

The SWRO industrial system has been running stable 
(with slow pressure drop increase and slow permeability 
loss between CIP operations in the RO) on a very diffi-
cult water and required only yearly cleaning and a low 



 M. Busch et al. / Desalination and Water Treatment 10 (2009) 1–20 17

replacement rate of 1%/a. Some symptoms of oxidative 
attack were seen in autopsies, which suggest that chlorine 
use should be reviewed in the UF operation (and only the 
first half of the backwash should be done using chlorine, 
to eliminate chlorine peaks to the RO). It can concluded 
from the operation that the UF pretreatment has definitely 
provided a very reliable and safe pretreated water suit-
able for smooth RO desalination operations.

The combination of ultrafiltration with high produc-
tivity FILMTEC elements, especially in ISD configuration 
promises unprecedented high and stable productivity 
levels. This could allow capital savings in the range of 
20–30% in the SWRO stage but more research in this 
area is required.

Ultrafiltration has kept the promise of allowing 
reliable operation of an industrial scale SWRO system 
on a difficult water for three years, and it has allowed 
unprecedented productivity at a flux rate of 17–23 L/h/m² 
for 9 month when combined with the ISD approach and 
high productivity SW30ULE-400i elements. In conclusion, 
DOW UF modules provide an economical and effective 
solution for sea water desalination and are able to produce 
water with acceptable water quality for the downstream 
operation.

Acknowledgements

Thanks are due to Steve Rosenberg for the inspira-Steve Rosenberg for the inspira-
tion and support of this paper, Andy Song for the early 
plant follow-up in 2005/2006 timeframe, Yasushi Maeda 
and Tim Selle for handling the SWRO element autopsies 
and performance evaluation, Echo Zhao for site visit in 
Nov-2007 and obtaining all the SWRO data, Hang Zhu, 
work in 2008 to obtain UF data, Kelly Lange Haider and 
Bob Krueger for cooperation on the previous Wang Tan 
paper, Angela Yeung, Christina Fang, Eric Shao for UF 
data acquisition and reporting, Philipp Bühler, Jürgen 
Launhardt, Matthias Pursch, Erich Ferfecki, for autopsies, 
XRF and GC-MS of returned SWRO elements, Lance John-
son, Alan Chan, Dominik Elsässer, Kevin Reyntjens for 
supporting the project, Nalco team Singapore and Dow 
Biocides team Shanghai for handling 2007 water analysis.

References
[1]  R. Rosberg, Ultrafiltration (new technology), a viable cost-saving 

pretreatment for reverse osmosis and nanofiltration — A new 
approach to reduce costs, Desalination, 110 (1997) 107–114.

[2]  J. Salas, A. Riaza, A. Buenaventura, F.J. Bernaola, R. Segovia and 
A. Buenaventura, Pre-treatment pilot test for Chennai SWDP”), 
IDA World Congress on Desalination and Water Reuse, Mas-
palomas, Gran Canaria, Spain, October 21–26, 2007, MP07-171.

[3]  S.P Agashichev, N. Saddique and S.A. Al Malek, Pilot study 
of integrated pretreatment before reverse osmosis, IDA World 
Congress on Desalination and Water Reuse, Maspalomas, Gran 
Canaria, Spain, October 21–26, 2007, MP07-155.

[4]  S.G. Salinas Rodríguez, M.D. Kennedy, H. Prummel, A. Diepe-
veen and J.C. Schippers, Coagulant control and aluminium 

solubility change: Case study of a UF/RO plant, IDA World 
Congress on Desalination and Water Reuse, Maspalomas, Gran 
Canaria, Spain, October 21–26, 2007, MP07-221.

[5]  C. Harris, Membrane pretreatment alternatives for Arabian Gulf 
source water, IDA World Congress on Desalination and Water 
Reuse, Maspalomas, Gran Canaria, Spain, October 21–26, 2007, 
MP07-050.

[6]  A.B. Syed, M. Ben Boudinar, A.H. Gulamhusein, A. Al-Sheikh 
Khalil, S. Rybar, M. Saud and M. Abdul Kader Kaisar, First 
successful operation of SWRO plant in Saudi Arabia with UF 
pretreatment, IDA World Congress on Desalination and Water 
Reuse, Maspalomas, Gran Canaria, Spain, October 21–26, 2007, 
MP07-073.

[7]  R. Krüger, R. Winkler and P. Berg, Innovative ultrafiltration 
technology in a seawater desalination plant in the Mediterranean 
Sea, IDA World Congress on Desalination and Water Reuse, Mas-
palomas, Gran Canaria, Spain, October 21–26, 2007, MP07-092.

[8]  S. Rapenne, C.L. Port, S.J. Roddy and J.-P. Croué, Pretreatment 
prior to RO for seawater desalination — the Sydney pilot-scale 
study, IDA World Congress on Desalination and Water Reuse, 
Maspalomas, Gran Canaria, Spain, October 21–26, 2007, MP07-
231. 

[9]  J. McArdle, R. Pang and A. von Gottberg, UF pretreatment for 
one of Asia’s largest desalination plants, IDA World Congress 
on Desalination and Water Reuse, Maspalomas, Gran Canaria, 
Spain, October 21–26, 2007, MP07-054.

[10]  F. Knops, S. van Hoof and A. Zark, Operating experience of 
a new ultrafiltration membrane for pre-treatment of seawater 
reverse osmosis, IDA World Congress on Desalination and 
Water Reuse, Maspalomas, Gran Canaria, Spain, October 21–26, 
2007, MP07-023.

[11]  M. Blazevski and R. Yang, Superior feed water to SWRO with 
UF pretreatment, IDA World Congress on Desalination and 
Water Reuse, Maspalomas, Gran Canaria, Spain, October 21–26, 
2007, MP07-140.

[12]  J.C. Lozier, T. Reynolds, V. Frenkel, R. Castle and P. Sellier, Use 
of specialized membrane autopsy techniques to understand 
seawater RO fouling, IDA World Congress on Desalination and 
Water Reuse, Maspalomas, Gran Canaria, Spain, October 21–26, 
2007, MP07-151. 

[13]  V. Frenkel, T. Reynolds, B. Castle, J. Lozier and L. Macpherson, 
Results of seawater desalination in the San Francisco Bay, IDA 
World Congress on Desalination and Water Reuse, Maspalomas, 
Gran Canaria, Spain, October 21–26, 2007, MP07-032.

[14]  G.K. Pearce, C. Bartels and M. Wilf, Improving total water cost of 
desalination by membrane pre-treatment, IDA World Congress 
on Desalination and Water Reuse, Maspalomas, Gran Canaria, 
Spain, October 21–26, 2007, MP07-057.

[15]  R. Huehmer, J. Lozier, L. Henthorne, F. Wang, H, Lee, C.S.K. 
Chan and F.Y. Wang, Evaluation of conventional media and 
membrane SWRO pretreatment in Hong Kong, China, IDA 
World Congress on Desalination and Water Reuse, Maspalomas, 
Gran Canaria, Spain, October 21–26, 2007, MP07-191. 

[16]  W. Sellerberg, L. Escobar-Ferrand, T. Wachinski and C. Liu, 
Membrane hollow fiber microfiltration as pre-treatment for 
reverse osmosis sea water applications: nine studies, IDA World 
Congress on Desalination and Water Reuse, Maspalomas, Gran 
Canaria, Spain, October 21–26, 2007, MP07-149.

[17]  R. Krueger, K. Lange-Haider, R. Chu, M. Busch, E. Shao, Q. Meng 
and S. Li, The selection of ultrafiltration as pretreatment for 
seawater desalination: The 8500 m³/d Wang Tan Plant, American 
Membrane Technology Association Conference, 2008.